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RTRRERE R T, B EPEBMEEBEP HERT (The following samples was/were submitted and
identified by/on behalf of the client as) :

A% % 4% (Sample Description) :  NYLON 66, 94V-2 (BLACK)

Hm A EE (Style/Item No.) : %M FEwW~L A (PLEASE REFER TO PAGE 4~7)

otk B 3 (Sample Receiving Date) : 2009/08/13

)X A M) (Testing Period) : 2009/08/13 TO 2009/08/20

B 'E K (Test Requested) : 4B RoHS 2002/95/EC B HEfE2354 %K. (In accordance with the RoHS

Directive 2002/95/EC, and its amendment directives).

2R F % (Test Method) : é@ﬁ?IEC 62321: 2008 74 . (With reference to IEC 62321: 2008.
Procedures for the Determination of Levels of Regulated Substances in

Electrotechnical Products).

(1) ARERHLSTHERT BRI LEHEMAEANEGESE. / Determination of Cadmium

by ICP-AES.

(2) ARBRBHETRETHIAZERNEESE. / Deternination of Lead by
ICP-AES.

(3) mfﬁl@%&%é\%’;ﬁﬁ3‘%&51’7’63%1%*@4?1']2&@% / Determination of Mercury
by ICP-AES.

(4) FUV-VISHR| <1845 4 F. / Determination of Hexavalent Chromium by
UV/Vis Spectrometry.

(5) RRAABR TR/ H EERA 5 LB KA % 5B K8t 28 . / Determination of
PBB and PBDE by GC/MS.

A4 K (Test Results) : F#HAT—E (Please refer to next pages).
&35 (Conclusion) : RIBEP PRSI E R, FEARHS(2002/95/EC) R A5 w4542 B K

(Based upon the performed tests by submitted samples, the test results
comply with the limits of RoHS Directive 2002/95/EC and its subsequent

amendments) .

Signed for and on behalf of
SGS TAIWAN LTD,
Chemical Laboratory — Taipei
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AR R (Test Results) B E(Unit): mg/kg

H #] (Date): 2009/08/20

Eﬁ(Page): 2 of 10

EEd: RIRT % BF (Result) 7 AR RoHS
Method #5 FRAE R4
(Test Items) (Refer to) No. (MDL) (Limit)
4% / Cadmium (Cd) (1) n.d. 2 100
§% / Lead (Pb) (2) n.d. 2 1000
5k / Mercury (Hg) (3) n.d. 2 1000
~184% / Hexavalent Chromium Cr(VI) by (4) n.d. 2 1000
alkaline extraction
% %W K4®fo / Sun of PBBs n.d. - 1000
— AKX / Monobromobiphenyl n.d. 5 -
AWK / Dibromobiphenyl n.d. 5 -
ZJAWK / Tribromobiphenyl n.d. 5 -
WEHER / Tetrabromobiphenyl n.d. 5 -
BB K / Pentabromobiphenyl n.d. 5 -
SR / Hexabromobiphenyl n.d. 5 -
L/AREK / Heptabromobiphenyl n.d. 5 -
NiRBER / Octabromobiphenyl n.d. 5 -
FLBTEK / Nonabromobiphenyl n.d. 5 -
+8B K / Decabromobiphenyl n.d. 5 -
% %W X8 4F / Sum of PBDEs ) n.d. - 1000
— BT KB / Monobromodiphenyl ether n.d. 5 -
BT RE% / Dibromodiphenyl ether n.d. 5 -
ZAWOKEE / Tribromodiphenyl ether n.d. 5 -
VR K&k / Tetrabromodiphenyl ether n.d. 5 -
BB KB / Pentabromodiphenyl ether n.d. 5 -
SNIR B RB% / Hexabromodiphenyl ether n.d. 5 -
/AT KEE / Heptabromodiphenyl ether n.d. 5 -
NiR B KB / Octabromodiphenyl ether n.d. 5 -
LB TE KB / Nonabromodiphenyl ether n.d. 5 -
’1‘5&1{5%3&% / Decabromodiphenyl ether n.d. 5 -
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) 3X3R{= k5K (TEST PART DESCRIPTION):
NO.1 . 2 &#B (BLACK PLASTIC)

izt (Note) :
1. mg/kg = ppm; 0.1wt% = 1000ppm
. n.d. = Not Detected (ik*fvyfﬂ:!)

2
3. MDL = Method Detection Limit (77 #={8:84%:R44)
4

. "-" = Not Regulated (S FAAE)

B #1 (Date):

2009/08/20

Eﬁ(Page): 3 of 10
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ﬁﬁﬁﬂ?}i(Ster/Item No.):
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585 X jo 42 £ ADHESIVE WIRE SADDLE (AWS SERIES)

T3 A B4 B £ 42 ADJUSTABLE CABLE CLAMP (PC, AP, ATC SERIES)

& X PCIZ 442 ADHESIVE PCB SUPPORT (MMR SERIES)

Sk B4 % BEAD TIE (TV SERIES)

B je A G 442 BLIND HOLD PCB SUPPORT (BCS SERIES)

Be.4% ] 5T 42 CABLE CLAMP (UC, KUC, TS, PTS, DCC, RC SERIES)

FHAE BB CABLE TRAY FIXING TIE (CTF SERIES)

44T CANOE RIVET (SN SERIES)

& X % 2 CAPACITOR HOUSING (CAP SERIES)

CATV ] &£ /& CATV SIDING CLIP (CATV SERIES)

EAR B 2 B4 % CHASSIS TIE (KFC SERIES)

PC#R F-3¢ CIRCUIT BOARD EJECTOR (BE SERIES)

PCHR #hi& CIRCUIT BOARD TRACK (BT SERIES)

TR IELLIE CLIP TWIST TIE (CTT SERIES)

Pf] 5% 3% -F CLOSE-END WIRE CONNECTOR (CE SERIES)

[B] 482 % B CONOID WASHER (CDW SERIES)

P9 4= DOOR LOCK (DR SERIES)

4 38 X 3 4 %% DOUBLE HEAD CABLE TIE (DCV, RDCV SERIES)

A Jo X 2RIU A 42 % DOUBLE HEAD KNOT TIE (KTV SERIES)

A 4% X, B¢ 3, % DOUBLE LOCKING CABLE TIE (DL, DK SERIES)

A i 42 2 42 £ DOUBLE ROUTING CLIP (DR SERIES)

Prik B % B £ 38 EASY TYPE FLEXIBLE CONDUIT ADAPTOR (BGQ, PAQ SERIES)

A 4 A EDGING WIRE SADDLE (HL, ES SERIES)

ABE A B 42 % EXTRA HEAVY DUTY TIE (CV SERIES)

PE4R Bl & & FLAT CABLE CLAMP (FC, FCT, FCP, FCW SERIES)

72 4% [ &£ $8 FLEXIBLE CONDUIT ADAPTOR (BG SERIES)

At A fa A F B 4o FLEXIBLE RIGHT ANGLE STRAIN RELIEF BUSHING (SR SERIES)

w2 A F )R 4 4o FLEXIBLE STRAIN RELIEF BUSHING (SR SERIES)

B A BLEEAE FLEXIBLE WIRING DUCT (FD SERIES)

&7 #. HEADBOARD WASHER (HBW SERIES)

< A f8 44 HEXAGONAL SPACER (HTN SERIES)

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company.

BRIEA AR LRSS AR A E - FMERLEA AT E@RFA] » Al ER -

This Test Report is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm. Attention
is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is advised that information contained hereon reflects the Company's findings
at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction
from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and

offenders may be prosecuted to the fullest extent of the law.

=kt

SRER R (A R/AF | Chemical-Taipei 33 WuChyuan Road, Wuku Industrial Zone, Taipei County, Taiwan /AU FLl T30 FLERE 3357 t + 886 (02)2299 3279 f + 886 (02)2299 3237 www.sgs.com

Member of the SGS Group (SGS SA)


www.zoten.com.cn

SGS

B =X 3 &

’ﬁ" ﬁ\#ﬁ L= 385 (No.): CE/2009/82476 B 8 (Date): 2009/08/20 B#(Page): 5 of 10
Test Report

N E R A RR S {00 OO0 R

KAI SUH SUH ENTERPRISE CO., LTD.
& LT AL P 38— FX383%
38, YEN PING N. RD., SEC. 1, TAIPEI, TAIWAN, R. O. C.

A M ¥EK &4 4 HEXAGONAL TAPPED SPACER (HTP SERIES)

> A [&&: 4 HEXAGONAL THREADED SPACER (HTS SERIES)

jo X K3 HOLE PLUG (HP SERIES)

i 982 % HOUSING COVER (RHR SERIES)

B ERXRIEL L IN-LINE CABLE TIE (FCV, RRCV SERIES)

B 2 %L 4 % KNOT TIE (BALL TYPE) (TV, STV SERIES)

LEDA LED HOLDER (LD3, LE, LK, LX, LQT, LQ, LDT, LY, LG3, LG, LH, LHN, PLU, LHK, PLK, PLM, PLX, PLW,
PLD1, PLD2, PLD4, PLT, PLR, PCL SERIES)

BgA kg Ad (49X ) LOCKING WIRE SADDLE (KWS, WS SERIES)

AZ 75448 MARKER PLATE (MT SERIES)

¥ zk¥e MARKER STRIP (MS SERIES)

258 % MARKER TIE (MCV SERIES)

324 % MID-WAY WIRE CONNECTOR (KW SERIES)

B T 44 K % 4 % MOUNTING CABLE TIE (TCV, TCVS SERIES)

¥5 85 X 324 3% MOUNTING TWIST TIE (TTB SERIES)

% 4 B & % MOUNTING WIRE CLIP (MFC SERIES)

B W % %43 A& MOVABLE BUSHING (KG SERIES)

NAl & 4 £ N TYPE WIRE SADDLE (PCC SERIES)

#4 F M JE NTC THERMISTOR HOUSING (TRH SERIES)

8 %X F# E T NYLON CABLE GLAND (PG, AG, AGJ, EG, NPT SERIES)

fit4wia X, F 45 E £ 3 NYLON CABLE GLAND (WITH STRAIN RELIEF) (PG, AG, EG, AGJ SERIES)
RAEYENE NYLON LOCK NUTS (EGH, AGH, NPTH, AGJH SERIES)

REEE 42 % NYLON CABLE TIE (CV, NV, CVT SERIES)

RALE % (ML 2 ) NYLON CABLE TIE WITH STOPPER (CVS SERIES)

i X B# 4L PCB EDGE SPACER (ES SERIES)

PC#R B 5 3= PCB HINGE (PH SERIES)

PCH# (& #: 4 PCB SUPPORT (CS, MCS, LCA, SP, SPA, SPB, SPC, SPD, DS, EB, MS, BMS, HMS, TMS, MMS, MMR,
KCS, SPS, PB, PST, HGS, GS, SWS, LCS, LCL, PCU SERIES)

# B 38 4 PLASTIC FASTENERS (PF, PN SERIES)

# o342 3% PURSE LOCK TWIST TIE (PL SERIES)

X TR 4 %% PUSH MOUNT COLLECT TIE (PHV SERIES)

¥ X B 4 % PUSH MOUNT TIE (PCV, PCVS, PFVS, PGV, PSV, PWV, PDV, PWVS, PRVS, PUV SERIES)
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PC# % T4 PUSH SPACER (PS SERIES)

3% X B 2 & PUSH TIE MOUNT (PHC, PFS SERIES)

T H5Bl E 98 #2398 ENLARGER GLANDS (M SERIES)

T #5 Bl 98 #2398 REDUCTION GLANDS (M SERIES)

& B X B4 % RELEASIBLE CABLE TIE (HV, HVC, RCV SERIES)
iR X, % 4 % RELEASIBLE LASHING CABLE TIE (HRCV SERIES)

F J& & & 42 REVERSE LOCKING CIRCUIT BOARD SUPPORT (RS SERIES)
B A A F % E %9 RIGHT ANGLE NYLON CABLE GLAND (NPTA SERIES)
B A A F R4 RIGHT ANGLE STRAIN RELIEF BUSHING (SR SERIES)
[ %% [ 4k 4£ ROUND SPACER (RSP SERIES)

B 4% #. % ROUND WASHER (RW SERIES)

B 244 X % 4 % SADDLE MOUNTING TIE (PMA SERIES)

A4 B &£ & SADDLE TYPE TIE MOUNT (HC SERIES)

F & [& &4 SCREW FASTENED PCB SUPPORT (CS, CSA, RLS, SCS SERIES)
# % X #P 4T SCREW ON RIVET (SR SERIES)

##e X %9 SCREW PLUG (MSP, PSP SERIES)

SR B E % SECURITY TIE (SCT SERIES)

45 X Fe 4 B & B SELF-ADHESIVE CABLE CLAMP (4], 6J, 8J, 10J, 11J, 12] SERIES)
#& X BL4t B & 2 SELF-ADHESIVE TIE MOUNT (HC, VC SERIES)

# X B & % SELF-ADHESIVE WIRE CLIP (FC, SWC SERIES)
JRiu X 4 & % SNAP BAND (SNB SERIES)

jo X 4 A SNAP BUSHING (SB, RSB SERIES)

Bl o Al jo X 34 £ SNAP BUSHING (OPEN / CLOSED) (0SB SERIES)
R.FE4P4T SNAP RIVET (SR, SN SERIES)

RAE4# X % & % NYLON SPIRAL WRAPPING BAND (KS SERIES)

% R & 4 B SPACERS RING (SPR SERIES)

F A 4 A SQUARE HEAD GROMMET NUT (SGN SERIES)

[ #&: 3242 3% STANDOFF TWIST TIE (ST SERIES)

F R4 4o STRAIN RELIEF BUSHING (SR SERIES)

F &A% % TRANSISTOR COVER (TH SERIES)
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e B2 & TRANSISTOR HOUSING (TH, THR, TR SERIES)
o

LA
T B2 K TRANSISTOR WASHER (TW, TRW SERIES)

Jo X 4243 TWIST TIE (TT, TTU SERIES)

BE & R B & & WALL PLUG MOUNT (CH SERIES)

# P WASHER (WR SERIES)

jo X F4 B £k WIRE CLIP (FC, WH SERIES)

TR R WIRE COLLECT TIE (WCT SERIES)

#EH K k%K E WIRE SADDLE (JWS, JWB, DWS, OWS, PWS, BWS, TWS, RH, RWS, LWS, RCS SERIES)

Fe.42 #2325 SM TYPE CABLE MARKER (SM SERIES)

Bl T gA¥E P LOCK NUT (EGL, AGL, NPTL, AGJL, EGH, AGH, NPTH, AGJH SERIES)

SMA! Fe.42 225 SM TYPE CABLE MARKER (SM SERIES)

R4 323238  GLAND ADAPTOR (PG%M SERIES)

mos X Z 4 B £ 8 LADDER TYPE CABLE HOLDER (LCH SERIES)

M 22 F R4 4E WIRE SADDLE (LS SERIES)
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1) RILATHRZE ZAEME > s ©RDEM o (BRI T %R ) [ These samples were

dissolved totally by pre-conditioning method according to below flow chart. (Cr® test method excluded )
2) AR AE : #5814 / Name of the person who made measurement: Climbgreat Yang
3) @A AaFA: 7R%EE [ Name of the person in charge of measurement: Troy Chang

| W > WS / Cutting ~ Preparation

v

R EE / Sample Measurement
45 Pb ~ 45 Cd & Hg B4 Cr**
v A4 A
RIET RV & 094 ] Tk il 8 e BR AT I8 B/ B R QAR B AL il iR /Add
fb(4e F & P7w) / Acid digestion by suitable Microwave digestion with appropriate amount of
acid depended on different sample HNO3/HCI/HF digestion reagent
material (as below table) l
v v ) —
_| #3% / Filtration |_ T A AT
{b3E 8 [ Heat to
v appropriate
\ 4 | % /| Residue | temperature to extract
| % | Solution | *
1) dtEakk / l
o) Eergon Ak @i |
# ) H"‘égl"t’g dlssolve Cool, filter digestate
through filter

| KM AT R F A4k 3 /ICP-AES

'

# 54 H | Sample Material JfuEk kA& #a / Digestion Acid NGB G | Add
4, 4R, 48, 1245 / Ik, FNER, BER, ARE, BAK/ diphenyl-carbazide for
Steel, copper, aluminum, solder Aqua regia, HNO3, HCI, HF, H,0; color development
3#%3% | Glass # B, &R /| HNOyHF
&, 4, e, MK/ Ik /Aquaregia v
Gold, Platinum, palladium, ceramic VR I BT B 2
4% / Silver # & [ HNO3 B Sl SRR A
# )% | Plastic BER, HEUK, AER, BE / 540 nm 9B AE |

H2S04, H02, HNO3, HCI measure the
H 44 | Others M NALTER B 2R | absorbance at 540 nm
Any acid to total digestion by UV-VIS
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